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Tools of Choice for Deprescribing

<a href="https://www.vecteezy.com/free-vector/magic-eight-ball">Magic Eight Ball Vectors by Vecteezy</a>

https://www.uptodate.com/contents/drug-prescribing-for-older-adults



Tools of Choice for Deprescribing

• A: Magic 8 Ball to guide your next steps

• B: Complicated decision tree



Objectives

Identify commonly prescribed 
high-risk medications

Identify resources for 
deprescribing

Practice case-based 
deprescribing



High Risk Highlights

Anticholinergics Anticholinergics Benzos Benzos Z-drugs Z-drugs 

PotpourriPotpourri Prescribing 
Cascades

Prescribing 
Cascades



Anticholinergics and Anticholinergicesque™ Drugs

Anticholinergics
First generation antihistamines: 
diphenhydramine (Benadryl), hydroxyzine 
(Vistaril), Promethazine (Phenergen), 
Meclizine (Antivert)

Anticholinergicesque ™
Antispasmodics (GI/GU): Scopalamine, 
Dicyclomine (Bentyl), Oxybutynin 
(Ditropan)
Antidepressants: Amitryptline, Doxepin, 
Nortripyline (Pamelor), Paroxetine (Paxil)

Red as a beet
-cutaneous vasodilation

Dry as a bone
-anhidrosis

Hot as a hare
-hyperthermia

Blind as a bat
-mydriasis / blurred vision

Mad as a hatter
-delirium, confusion, memory impairment

Full as a flask
-urinary retention, constipation



Benzodiazepines 
and Z-drugs

• Short or intermediate acting: 
Alprazolam (Xanax), Lorazepam (Ativan), 
Temazepam (Restoril), Triazolam 
(Halcion)

• Long-acting: Diazepam (Valium), 
Clonazepam (Klonipin)

Benzodiazepines

• Zaleplon (Sonata)
• Zolpidem (Ambien)

Z-drugs



Potpourri
• Antiemetics

• Promethazine, 
Prochlorperazine

• Opioids (not all of them!)
• Fentanyl, Morphine, 

XR preparations
• Corticosteroids

• Prednisone, 
Dexamethasone

• Fluroquinolones
• Ciprofloxacin, 

Levofloxacin



Jessica's Deprescribing Method
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M Identify 
drugs that 
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to be reduced
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used to treat 
side-effects
• Can the initial med 

be stopped or 
changed? Can the 
secondary med be 
stopped?
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reduction based 
on patient goals 
and estimated 
life expectancy



Harm
Tools to Identify High Risk Medications



Beer's List
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Beer's List

https://agsjournals.onlinelibrary.wiley.com/doi
/10.1111/jgs.18372



STOPP/START



STOPP/START-
V3

https://static-content.springer.com/esm/art%3A10.1007%2Fs41999-
023-00777-y/MediaObjects/41999_2023_777_MOESM1_ESM.pdf



Decision Tree
The Choose Your Own Adventure of Deprescribing



Up To Date 

https://www.uptodate.com/contents/d
rug-prescribing-for-older-adults



Prescribing Cascades



ThinkCascades



Deprescribing +

This Photo by Unknown author is licensed under CC BY-NC.



Eprognosis
Life Expectancy
https://eprognosis.ucsf.edu/calculators/

Time to Benefit
https://eprognosis.ucsf.edu/time_to_benefit.php



MDCALC
https://www.mdcalc.com/



Cases



Case 1: Greta

76 yo nursing home dwelling woman 
with chronic pain, neuropathy, hx of 
CVA, CKD III and depression admitted for 
nonhealing coccyx ulcer, chronic malnutrition 
due to decreased appetite and mostly 
wheelchair bound due to frequent falls. She 
reports that her depression is not 
well controlled and she struggles with 
diarrhea, which has complicated her 
wound healing.
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Case 1:Greta • Tylenol 1000 mg TID

• Amlodipine 2.5 mg once daily

• Atorvastatin 20 mg once daily

• Buproprion SR 150 mg one tab BID

• Clopidogrel 75 mg once daily

• Gabapentin 600 mg one tab in a.m., at 
lunch and 2 tabs at bedtime

• Meloxicam 15 mg once daily

• Metformin 500 mg twice daily

• Metoprolol succinate 25 mg once daily

• Ranitidine 150 mg twice daily

• Oxycodone 5 mg one tab q 6 hours PRN

• Trazodone 100 mg once nightly

• Loperamide 2 mg as needed

76 yo nursing home dwelling 
woman with chronic pain, 
neuropathy, hx of CVA, CKD 
III and depression 
admitted for nonhealing 
coccyx ulcer, 
chronic malnutrition due 
to decreased appetite 
and mostly wheelchair 
bound due to frequent 
falls. She reports that her 
depression is not well 
controlled and she struggles 
with diarrhea, which has 
complicated her wound 
healing.



Case 2: James

86 yo community-dwelling male 
with hx of CAD s/p PCA 
(2016), angina, atrial 
fibrillation, HFpEF, anxiety with 
depression, chronic back pain 
with radiculopathy, type II DM, 
CKD (Cr 1.7), admitted 
for generalized weakness and falls, 
has an unintentional weight loss 
and is now around 155 pounds.
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Case 2: 
James

• Lorazepam 0.5 mg once nightly

• Lisinopril 10 mg once daily

• Buspirone 30 mg once daily

• Apixaban 5 mg twice daily

• Nitroglycerin 0.4 mg SL PRN

• Rosuvastatin 20 mg once daily

• Isosorbide CR 60 mg once daily

• Gabapentin 600 mg TID

• Norco 5/325 0.5 mg q 6 PRN

• Ibuprofen 800 mg TID PRN

• Lyrica 200 mg once daily

• Metformin SR 1500 mg once daily

• Seroquel 25 mg nightly

• Tamsulosin 0.4 mg daily

• Trazodone 150 mg once nightly

86 yo community-
dwelling male with hx of 
CAD s/p PCA (2016), 
angina, atrial fibrillation, 
HFpEF, anxiety with 
depression, chronic back 
pain with radiculopathy, 
type II DM, CKD (Cr 
1.7), admitted for 
generalized weakness 
and falls, has an 
unintentional weight loss 
and is now around 155 
pounds.



Case 3: Virginia

81 yo assisted living facility 
dwelling woman with PMH of 
hypertension, depression, chronic 
lower back pain due to lumbar 
compression fracture, SLE with 
pericarditis, anxiety with 
depression, Type II DM (A1c 6.7%) 
admitted for altered mental status 
and fall. Has been newly diagnosed 
with atrial fibrillation.



Case 3: 
Virginia

• Amlodipine 10 mg daily

• Duloxetine 120 mg once daily

• Famotidine 20 mg twice daily

• Glipizide 10 mg twice daily

• Furosemide 20 mg daily and once 
daily PRN leg swelling

• Hydroxychloroquine 200 mg daily

• Hydroxyzine 25 mg twice daily PRN 
anxiety

• Naproxen 500 mg twice daily

• Pantoprazole 40 mg once daily

• Pioglitazone 45 mg once daily

• Prednisone 5 mg once daily

• Tramadol 50 mg twice daily as 
needed

• Trazodone 50 mg once nightly

81 yo assisted living facility 
dwelling woman with PMH 
of hypertension, depression, 
chronic lower back pain due 
to lumbar compression 
fracture, SLE with 
pericarditis, anxiety with 
depression, Type II DM (A1c 
6.7%) admitted for altered 
mental status and fall. Has 
been newly diagnosed with 
atrial fibrillation.



Case 4: Miriam

83 yo independent living facility dwelling, retired 
high school principal with PMH of hypertension 
Type II DM, CKD II (Cr 1.0), mild chronic 
anemia, OA, macular degeneration and falls, she 
weighs 142 lbs. Hospitalized 10 months ago and 
went through 3 ½ weeks of rehab for left hip and 
rib fractures after a fall in her apartment. Her low 
velocity hip fracture qualifies as a fragility 
fracture giving her the diagnosis of osteoporosis.
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Case 4: 
Miriam

• ASA 81 mg daily

• Amlodipine 7.5 mg daily

• Calcium 500 mg BID with meals

• Cyanocobalamin 500 mcg daily

• Furosemide 20 mg BID + PRN 
20 mg daily ankle swelling

• Lisinopril 20 mg daily

• Omeprazole 20 mg BID

• Potassium 20 mEq BID

• Magnesium 400 mg daily

• Meclizine 25 mg Q6H PRN dizziness

• MVI

• Trazodone 50 mg QHS

• PRN 
acetaminophen, diclofenac topical 
gel, PEG, tramadol, TUMS

83 yo independent living facility 
dwelling, 
retired high school principal with 
PMH of hypertension Type II 
DM, CKD II (Cr 1.0), 
mild chronic anemia, OA, 
macular degeneration and falls, 
she weighs 142 lbs. Hospitalized 
10 months ago and went 
through 3 ½ weeks of rehab for 
left hip and rib fractures after a 
fall in her apartment. Her 
low velocity hip fracture 
qualifies as a fragility fracture 
giving her the diagnosis of 
osteoporosis.



Case 5: Robert
76 years old, community-dwelling. Formerly robustly healthy 
retired physicist with metastatic prostate cancer diagnosed 
several months ago.

Admitted from SNF with pneumonia and volume overload. This 
is his 3rd admission in the past 4 months following a 
fall with vertebral burst fracture and repeat episodes of 
pneumonia.

He had a functional decline following chemotherapy and his 
SNF stay and now requires 24 hour assistance from family. 
Fasting lipid panel shows dyslipidemia.
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Case 5: 
Robert

• Ca Carbonate (Ca-D-Mg) 2 tablets 
BID with meals

• Lorazepam 0.5 mg TID PRN

• Omega 3 Fatty Acids 1 cap daily

• Tylenol 325 mg Q4H PRN pain

• Baclofen 20 mg QID PRN muscle spasms

• Co-Enzyme Q-10 75 mg daily

• Diphenhydramine-Tylenol (25-100 
mg) QPM PRN insomnia

• Guaifenesin 100 mg/5 mL 
Q4H PRN cough/congestion

• Tamsulosin 0.4 mg daily

• Morphine ER 45 mg TID

• Multivitamin 1 tab daily

• Ondansetron ODT 4 mg 
Q8H PRN nausea/vomiting

• Oxycodone 5-20 mg Q6H PRN pain

• Polyethylene glycol 17 grams daily

• Ranitidine 150 mg 
BID PRN heartburn/indigestion

• Senna-docusate 8.6-50 mg BID

76 years old, community-dwelling. 
Formerly robustly healthy 
retired physicist with metastatic 
prostate cancer diagnosed 
several months ago.

Admitted from SNF 
with pneumonia and volume overlo
ad. This is his 3rd admission in the 
past 4 months following a 
fall with vertebral burst 
fracture and repeat episodes of 
pneumonia.

He had a 
functional decline following chemot
herapy and his SNF stay and now 
requires 24 hour assistance 
from family. Fasting lipid panel 
shows dyslipidemia.



Case 6: Sarge

84 yo memory care unit dwelling, 
retired army 
sergeant with advanced dementia, 
dyslipidemia, atrial fibrillation, 
hypertension and frequent falls 
who presented to the hospital 
with subarachnoid hemorrhage

He is seeing you in follow-
up after his hospital visit and 
family is asking if Sarge should 
resume his anticoagulant.

photo by Donald Teel on Unsplash



Case 6: Sarge • Donepezil 23 mg once daily 

• Vitamin D 2000 IU once daily 

• Atorvastatin 10 mg once 
nightly 

• Furosemide 20 mg once daily 

• Fish Oil Omega 3 two capsules 
daily 

• Warfarin 2 mg Tuesday and 
Thursday, 1 mg once nightly 
the remainder of the week 

• Tylenol PM once nightly 

• Oxybutynin ER 10 mg daily

84 yo memory care unit 
dwelling, retired 
army sergeant with 
advanced dementia, 
dyslipidemia, 
atrial fibrillation, 
hypertension and 
frequent falls who presented 
to the hospital with 
subarachnoid hemorrhage

He is seeing you in follow-
up after his hospital visit 
and family is asking if Sarge 
should resume his 
anticoagulant.



Final Thoughts.....

• Pick whatever system works for you and then 
use it.

• Always think about potentially stopping a 
medication before starting a new one.

• The only wrong way to deprescribe is to not 
do it.



Questions?

• Thank you to the course Co-
Directors and the American Academy 
of Physician Associates for inviting 
me to speak on this 
very important topic.

• Contact Information:
o Jessica Wright PA-C, DFAAPA
o Wrighjes@ohsu.edu
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